

General Certificate of Conformity

Identification of Product Covered by this Certificate

Certificate No. EVMS004_0001_0809_GCC
Product Name Pakicetus/Squalodon
Toy Classification Plush
Description Evolvems reversible plush toy

Identification of U.S. Importer

Company Name Flying Monkey LLC
Address 342 East 53rd Street, Suite 1H
New York, NY 10022
USA
Phone 877-897-9046

Individual Maintaining Records of Test Results

Name Avram Kaufman
Phone 877-897-9046
Email avi@evolvems.com

Date and Place of Manufacture

Date 08/2009
Factory Name Kibo Toys Factory
Factory Address Shuikou Village, Zhiwuyuan Road
Nanlian, Longgang
Shenzhen, Guandong Province
China
Factory Code 0

Identification of Third-Party Laboratory on whose Testing the Certificate Depends

Test Report Date 10/15/2009
Agency Name SGS-CSTC Standards Technical Services Co., LTD
Agency Address 2/F., Oastar Building, Zhong Kang Road
Shang Mei Lin
Shenzhen, Guandong Province
China
Phone 86-(0)755-25328888
Email rachel.tang@sgs.com

Citation to Each CPSC Product Safety Regulation to which this Product is being Certified

ASTM F963-08

4.	<u>Safety Requirements</u>
4.1	Material Quality
4.2	Flammability Test
4.3	Toxicology
4.3.5	Paint & Similar Surface Coating
4.3.7	Stuffing Materials
4.6	Small Objects
4.6.1	Toys that are intended for children under 36 months of age
4.7	Accessible Edges
4.9	Accessible Points
4.18	Holes, Clearance & Accessibility of Mechanisms
4.27	Stuffed & Beanbag Type Toy
5.	<u>Safety Labeling Requirements</u>
5.2	Age Grading Labeling
7.	<u>Producer's Markings</u>
7.1	Producer's Markings
8.	<u>Test Method</u>
8.5	Normal Use Testing
8.7	Impact Testing
8.8	Torque Testing
8.9	Tension Testing

Cleanliness Test for Stuffing Materials (A.O.A.C. Chapter 16)

U.S. Pennsylvania Regulation for Stuffing Cleanliness (Title 34, Chapter 47, Section 47.317)

HR4040

101(f)	Lead in Paint/Similar Surface Coating Materials
101(a)(2)	Lead in Accessible Substrate Materials
108	Phthalates

Test Report

No.: SZTYR091066263/LP

Date: OCT 14, 2009

Page 1 of 5

FLYING MONKEY LLC
NEW YORK, NY, USA

The following samples were submitted and identified on behalf of the client as: PAKICETUS-SQUALODON

Style / Item No. : EVMS004
 Buyer : FLYING MONKEY LLC
 Manufacturer : KIBO TOYS FACTORY 深圳奇宝玩具厂
 Country of Origin : CHINA
 Country of Destination : USA
 Sample Quantity : 1 PC
 Sample Receiving Date : OCT 10, 2009
 Testing Period : OCT 10, 2009 TO OCT 14, 2009
 Test Requested : For compliance with US Public Law 110-314 (Consumer Product Safety Improvement Act of 2008, CPSIA):
 Lead in paint / similar surface coating materials
 Lead in accessible substrate materials
 Phthalates

Methods and Results : Please refer to next page(s).

Result Summary :

Test Parameter	Conclusion
CPSIA section 101(f) - Lead in paint/similar surface coating materials	PASS
CPSIA section 101(a)(2) - Lead in accessible substrate materials	PASS
CPSIA section 108 - Phthalates	PASS

Signed for and on behalf of
SGS-CSTC Ltd.



Ouyang Qin, Cansy
Section Head

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2117194



Test Report

No.: SZTYR091066263/LP

Date: OCT 14, 2009

Page 2 of 5

Test Results :

Lead in paint/similar surface coating material

Method: CPSC Test Method: CPSC-CH-E1003-09.

Test item	Multi-color coating on fabric sewn-in label	Permissible Limit
Lead (Pb)	ND	0.009%
Comment	PASS	---

Note: - % = percentage by weight

- 1% = 10000ppm (mg/kg)

- ND = not detected

- Method Detection Limit = 0.001%

- Result of multi-color coating on fabric sewn-in label is copied from report No. SZTYR091066261/LP.

Lead in accessible substrate materials

Method (non-metallic materials): CPSC Test Method: CPSC-CH-E1002-08 'Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Children Product'.

Method (metal materials): CPSC Test Method: CPSC-CH-E1001-08 'Standard Operating Procedure for Determining Total Lead (Pb) in Children's Metal Products (Including Children's Metal Jewelry)'.

Test item	1	2	3	4	5	Permissible Limit [#]
Lead (Pb)	ND	ND	ND	ND	ND	0.03%
Comment	PASS	PASS	PASS	PASS	PASS	---

Test item	6	7	8	9	10	Permissible Limit [#]
Lead (Pb)	ND	ND	ND	ND	ND	0.03%
Comment	PASS	PASS	PASS	PASS	PASS	---

Sample Description:

1. White plastics (Zipper teeth)
2. Bright brown velour
3. Yellow velour
4. Yellow felt
5. Dk. brown velour
6. Dk. brown plush
7. Cyan velour
8. Blue velour
9. Lt. blue velour
10. White woven (Zipper tape)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its inspection only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2117195

Test Report

No.: SZTYR091066263/LP

Date: OCT 14, 2009

Page 3 of 5

Test item	11	12	13	14	15	Permissible Limit [#]
Lead (Pb)	ND	ND	ND	ND	ND	0.03%
Comment	PASS	PASS	PASS	PASS	PASS	---

Test item	16	17	18	19	20	Permissible Limit [#]
Lead (Pb)	ND	ND	ND	0.0026%	0.011%	0.03%
Comment	PASS	PASS	PASS	PASS	PASS	---

Comment is based on the 0.03% limit requirement, effective 14 August, 2009. The requirements for lead in substrate in children's products is summarized below

Scope	Requirement	Effective date
Lead in accessible substrate	≤ 0.06%	10 February 2009
	≤ 0.03%	14 August 2009
	≤ 0.01%	14 August 2011

Sample Description:

11. Dk. green tricot w/ Dk. brown thread
12. Dk. green embroidery
13. White embroidery
14. Black embroidery
15. Grass-green w/ Lt. yellow embroidery
16. Cyan embroidery
17. Brown embroidery
18. White fabric sewn-in label
19. Silver color metal zipper puller
20. Silver color metal zipper head

Note : - % = percentage by weight

- 1% = 10000ppm (mg/kg)

- ND = not detected

- Method Detection Limit = 0.001%

- Results of specimen No.1, No.10, No.13, No.14, No.18-No.20 are copied from report No. SZTYR091066261/LP.

- Results of specimen No.4, No.12, No.17 are copied from report No. SZTYR091066262/LP.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, interpretation and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY 2117196

Test Report

No.: SZTYR091066263/LP

Date: OCT 14, 2009

Page 4 of 5

Phthalates

Method: With reference to CPSC-CH-C1001-09.2.

Concentration of phthalates in components of toy product

Test item	1	Permissible Limit per component
Dibutyl Phthalate (DBP)	ND	0.1%
Benzylbutyl Phthalate (BBP)	ND	0.1%
Bis-(2-ethylhexyl) Phthalate (DEHP)	ND	0.1%
Comment	PASS	---

Concentration of phthalates in components of toy that can be placed in the mouth or childcare article

Test item	1	Permissible Limit per component
Diisononyl Phthalate (DINP)	ND	0.1%
Di-n-octyl Phthalate (DNOP)	ND	0.1%
Diisodecyl Phthalate (DIDP)	ND	0.1%
Comment	PASS	---

Sample Description :

- White plastics (Zipper teeth) w/ multi-color coating on fabric sewn-in label

Note : - % = percentage by weight

- 1% = 10000ppm (mg/kg)

- ND = not detected

- Method Detection Limit for each of DBP, BBP, DEHP and DNOP = 0.003%

- Method Detection Limit for each of DINP and DIDP = 0.01%

- Results of specimen No.1 are copied from report No. SZTYR091066261/LP.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



SZTY 2117197

Test Report

No.: SZTYR091066263/LP

Date: OCT 14, 2009

Page 5 of 5

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its investigation only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



Test Report

No.: SZTYR091026637/TS

Date: OCT 15, 2009

Page 1 of 5

FLYING MONKEY LLC
NEW YORK, NY, USA

The following samples were submitted and identified by/on behalf of the client as:

Name of Product/Item : PAKICETUS-SQUALODON

Details of Sample Received : POLYESTER FIBER STUFFED PAKICETUS-SQUALODON WITH EMBROIDERY EYES, METAL ZIPPER.

Sample Quantity : 3 PCS
Style / Item No. : EVMS004
Buyer : FLYING MONKEY LLC
Manufacturer : KIBO TOYS FACTORY 深圳奇宝玩具厂
Country of Origin : CHINA
Country of Destination : USA
Labeled Age Grading : NOT STATED
Requested Age Grading : RECOMMENDED AGES 5+
Age Group Applied in Testing : ALL AGES
Sample Receiving Date : OCT 10, 2009
Testing Period : OCT 10, 2009 TO OCT 15, 2009

TEST REQUESTED : For compliance with the test requirement of ASTM F963-08 Standard Consumer Safety Specification on Toy Safety.

RESULTS : Details please refer to next page.

CONCLUSION : The submitted samples comply with the requested test requirements.

Signed for and on behalf of
SGS-CSTC Ltd.



Zhang Wei, Merry
Section Manager

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.



2,4,5/F, Oastar Building, Zhongkang Road, Shangmeilin, Shenzhen, China 518049 t (86-755) 83114358 f (86-755) 83106190 www.cn.sgs.com
中国·深圳·上梅林中康路奥士达大厦2,4,5层 邮编: 518049 t (86-755) 83114358 f (86-755) 83106190 e sgs.china@sgs.com

SZTY1921656



Test Report

No.: SZTYR091026637/TS

Date: OCT 15, 2009

Page 2 of 5

ASTM F963 - 08

AS SPECIFIED IN ASTM F963-08 STANDARD CONSUMER SAFETY SPECIFICATION ON TOYS SAFETY.

<u>Clause</u>	<u>Description</u>	<u>Result</u>
4.	<u>Safety Requirements</u>	
4.1	Material Quality **.....	<u>Pass</u>
4.2	Flammability Test.....	<u>Pass</u> <u>(See Note 1)</u>
4.3	Toxicology	
4.3.5	Paint & Similar Surface-coating Material.....	<u>Pass</u> <u>(See Note 2)</u>
4.3.7	Stuffing Materials.....	<u>Pass</u> <u>(See Note 3)</u>
4.6	Small Objects	
4.6.1	Toys that are intended for children under 36 months of age.....	<u>Pass</u>
4.7	Accessible Edges.....	<u>Pass</u>
4.9	Accessible Points.....	<u>Pass</u>
4.18	Holes, Clearance & Accessibility of Mechanisms.....	<u>Pass</u>
4.27	Stuffed & Beanbag-Type Toy.....	<u>Pass</u>
5.	<u>Safety Labeling Requirements</u>	
5.2	Age Grading Labeling.....	<u>See Remark</u>
7.	<u>Producer's Markings</u>	
7.1	Producer's Markings.....	<u>Pass</u>
8.	<u>Test Method</u>	
8.5	Normal Use Testing.....	<u>Pass</u>
8.7	Impact Test.....	<u>Pass</u>
8.8	Torque Test.....	<u>Pass</u>
8.9	Tension Test.....	<u>Pass</u>

Remark : The toy or package should indicate the minimum age for intended use.

**Visual Examination

Note 1 :

Flammability Test (Clause 4.2)
Flammability Test on Solid

<u>Sample</u>	<u>Burning Rate (inch/sec)</u>	<u>Limit (inch/sec)</u>
PAKICETUS-SQUALODON	DNI	0.1

- DNI = Did Not Ignite

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, in compensation and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY1921657

Test Report

No.: SZTYR091026637/TS

Date: OCT 15, 2009

Page 3 of 5

Note 2 :

Paint & Similar Surface-coating Material (Clause 4.3.5)

ASTM F963-08 - Heavy Metals Analysis : Total Lead (Clause 4.3.5.1)

TOTAL LEAD CONTENT - SAMPLES WERE DIGESTED IN NITRIC ACID (1+1) AND CONCENTRATED HYDROCHLORIC ACID BY MICROWAVE DIGESTION SYSTEM.

ANALYSIS WAS PERFORMED BY ATOMIC ABSORPTION SPECTROMETER.

Specimen Description	Total Pb Result (mg/kg)	Limit# (mg/kg)
1. Multi-color coating on fabric sewn-in label	< 10	90

The total Pb requirement shall comply with the lead content provisions of 16 CFR 1303, issued under the Consumer Product Safety Act (CPSA) , while according to CPSA requirement the 90mg/kg limit requirement effective 14 August, 2009.

- < = Less than
- Result shown is of the total weight of dry sample.
- Result of specimen No.1 is copied from report No. SZTYR091066261/LP.

ASTM F963-08 - Heavy Metals Analysis : Soluble Heavy Metal (Clause 4.3.5.2)

SOLUBLE HEAVY METALS CONTENTS - SAMPLES WERE EXTRACTED BY DILUTE HYDROCHLORIC ACID IN ACCORDANCE WITH ASTM F963-08 (CLAUSE 8.3).

ANALYSIS WAS PERFORMED BY INDUCTIVELY COUPLED PLASMA ATOMIC EMISSION SPECTROMETER.

Element	Pb	Sb	As	Ba	Cd	Cr	Hg	Se	Mass of trace amount (mg)
Soluble Limit (mg/kg)	90	60	25	1000	75	60	60	500	
Specimen Description	Adjusted Soluble Result (mg/kg)								
1. Multi-color coating on fabric sewn-in label	<5	<5	<5	<10	<5	<5	<6.7	<10	42.1

- < = Less than
- Results of soluble elements shown are of the adjusted analytical results.
- Results of specimen No.1 are copied from report No. SZTYR091026635/TS.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, in identification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its issuance only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY1921658

Test Report

No.: SZTYR091026637/TS

Date: OCT 15, 2009

Page 4 of 5

Note 3 :

Stuffing Materials (Clause 4.3.7)

A. Stuffing Materials Cleanliness

AS SPECIFIED IN CHAPTER 16 OF OFFICIAL METHODS OF ANALYSIS OF THE ASSOCIATION OF OFFICIAL ANALYTICAL CHEMISTS

White polyfiber

1. Light Filth : Not Detectable

2. Heavy Filth : Not Detectable

B. U.S. Pennsylvania Stuffed Toy Law

AS SPECIFIED IN TITLE 34, CHAPTER 47, SECTION 47.317, TOLERANCES OF THE COMMONWEALTH OF PENNSYLVANIA REGULATION FOR STUFFED TOYS

<u>Test</u>	<u>White polyfiber</u>	<u>Limit</u>
1) Material visibly reveal a pattern, weave, or other mechanical unification of threads to indicate prior use or a previous manufacturing process	Absent	Absent
2) Dirt and Foreign Matter	< 0.1%	< 1.0%
3) Oil and Grease (use Petroleum Ether as Solvent)	0.17%	< 1.0%
4) Lead Content (Pb)	< 0.0005%	< 0.002%
5) Arsenic Content (As)	< 0.0001%	< 0.0002%
6) Ammonia Content	< 5.0%	< 5.0%
7) Urea Content	< 1.0%	< 1.0%
8) Plastic or metal ornaments	Not Applicable	Not Detached
9) Stones or other materials having jagged or sharp edges	Absent	Absent
10) Electrostatic charge	Absent	Absent
11) Surface Burn Rate	> 3 sec	3 sec or more for 12 inches ²

- < = Less Than

- > = Greater Than

- Results of Stuffing Materials Cleanliness and U.S. Pennsylvania Stuffed Toy Law are copied from report No. SZTYR091026635/TS.

N.B. : - Only applicable clauses were shown.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

SZTY1921659

Test Report

No.: SZTYR091026637/TS

Date: OCT 15, 2009

Page 5 of 5

Sample Photo:



SGS authenticate the photo on original report only

*** End of Report ***

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, jurisdiction and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its investigation only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated, the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

